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MODEL NO. HM1202C

ITEM PART NO. DESCRIPTION QTY NOTE
001 286250-3 Szerszámtartó-sapka HR5001C/HM   1
002 417577-2 Szerszámtartó-fedél*   1
003 233217-2 Nyomórugó 51 HR5001C/HM1202C   1
004 231984-3 Tekercsrugó 25 HR5001C/HM1202C   1
005 961232-3 Seeger-gyuru WR-45 HR5001C/HM1   1
006 267735-8 Zárósapka 45 HR5001C/HM102   1
007 323767-6 Csapszeg 8 HR5001C/HM1202C   1
008 324185-1 Tokmány gyuru*   1
009 232180-6 Laprugó 41 HR5001C/HM1202C   1
010 233218-0 Nyomórugó 55 HR5001C/HM1202C   1
011 324131-4 Rögzíto gyuru HM1202C   1
012 233909-3 Gyuru*   1
013 267760-9 Alátét*   1
014 416934-1 Állító gyuru HM1202C*   1
015 231989-3 Tekercsrugó 46 HM1202C   1
016 416938-3 Házburkolat HM1202C   1
017 265439-6 Hatlapú csavar M8x150 265439   1
018 417003-1 Oldalsó fogamntyú (D-fogantyú)   1
019 252640-2 Szárnyas anya M8 252640-2*   1
020 951166-8 Hasított Csapszeg 5-24 951166-   1
021 417002-3 Oldalsó fogantyú bütykös kengy   1
022 318505-9 SIDE HANDLE BASE 82A   1
023 318506-7 SIDE HANDLE BASE 82B   1
024 417002-3 Oldalsó fogantyú bütykös kengy   1
025 213670-8 O-gyuru 58 HM1202C*   1
026 310087-7 Hengeres ház HM1202C   1
027 216011-7 Acélgolyó 5,6 216011-7   4
028 922451-6 Imbuszcsavar M8x30 922451-6   4
029 213720-9 O-gyuru 67 213720-9   1
030 213510-0 O-gyuru 36 213510-0   1
031 262095-3 Poliuretán gyuru 41*   1
032 324109-7 Szerszámtartó*   1
033 322908-1 Görgo 8 322908-1*   2
034 213431-6 Fluorid-gyuru 28 HR4000C/HM120   2
035 213394-6 O-gyuru 23 HR5001C/HM1202C   2
036 324132-2 Ütoszeg   1
037 323909-2 Ütoszeg-vezeték HM1202C   1
038 421691-8 Gumi gyuru 25 HM1202C*   1
039 323875-3 Peremes hüvely 24 HM1202C   1
040 417600-3 Vezeto gyuru HM1202C   1
041 344998-4 Alátét*   1
042 331608-2 Cilinder   1
043 416928-6 Csúszó hüvely 49 HM1202C   1
044 257224-1 Gyuru 49 HM1202C   1
045 213508-7 O-gyuru 38 HM0810/HM0810T/HM12   1
046 233246-5 Nyomórugó 50 HM1202C   1
047 416935-9 Forgattyúház-fedél HM1202C   1
048 213806-9 O-gyuru 90 HR2510/HM1202C   1
049 323910-7 Dugókulcs HM1202C   1
050 213485-3 O-gyuru 34 HM1202C*   1
051 213485-3 O-gyuru 34 HM1202C*   1
052 213523-1 O-gyuru 36 HM1202C*   1
053 257693-6 Hüvely 9 HM1202C*   1
054 416929-4 Dugattyú HM1202C*   1
055 416930-9 Hajtórúd HM1202C   1
056 323877-9 Forgattyús tengely HM1202C*   1
057 211327-5 Golyóscsapágy 6304LLU 211327-5   1
058 212113-7 Tugörgos csapágy 1212 212113-7   1
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059 318102-1 Forgattyúsház HM1202C   1
060 416940-6 Szabályozó elektronika burkola   1
061 415692-6 Rögzíto gomb 415692-6*   1
062 421507-7 Fogantyú HM1100C/40C/1202C   1
063 922361-7 Imbuszcsavar M6x40 922361-7*   2
064 922353-6 Imbuszcsavar M6x30 922353-6   2
065 922353-6 Imbuszcsavar M6x30 922353-6   4
066 416932-5 Akril Csapszeg 5 HM1202C   2
067 416931-7 Kapcsolókar HM1202C   1
068 211238-4 Golyóscsapágy   1
069 213273-8 Olajtömítés 17 HM1202C*   1
070 516803-7 Forgórész 220-240V HM1202C*   1

INC. 71,72
071 681642-5 Szigetelo alátét 681642-5   1
072 211088-7 Golyóscsapágy 6000DDW 211088-7   1
073 416936-7 Légterelo lap HM1202C   1
074 266095-5 Önmetszo csavar M5x55*   2
075 526093-4 Állórész 220/240V HM1202C   1
076 158581-9 Motorház HM1202C   1
077 851765-5 #Adattábla HM1202C   1
078 263002-9 Gumi csapszeg 4 263002-9   1
079 819064-1 MAKITA címke   2
080 651481-7 Kapcsoló STE215K 651481-7   1
081 631273-0 Szabályozó elektronika HR5001C   1
082 181048-2 Szénkefe, CB-155, önkioldó*   1
083 643650-4 Szénkefetartó-sapka 6,5-13,5 (   2
084 922364-1 Imbuszcsavar M6x40 922364-1   4
085 415695-0 #Rögzíto pálca 415695-0*   1
086 687053-2 Kábel-feszültségmentesíto 6870   1
087 265995-6 Önmetszo csavar M4x18*   2
088 416937-5 Motorház hátsó burkolata HM120   1
089 265995-6 Önmetszo csavar M4x18*   2
090 682560-0 Kábelvédo 10 682560-0*   1
091 695123-3 Kábel   1
092 213508-7 O-gyuru 38 HM0810/HM0810T/HM12   2
093 417576-4 Hüvely   1
094 421914-4 Controller Protector   1
095 267809-5 WAVE WASHER   19  new   1
A01 194683-7 GREASE VESSEL SET   1
A02 824564-8 PLASTIC CARRYING CASE   1
A03 A-80787 Bull Point    280   1
B01 135269-8 D- HANDLE HM1302C   1

INC. 17-24
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